f@; THUY Jan 27, 2022

" PHUDUCTS Revision 2

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www. troyproducts.com 323 720-4100

Part No: CC-21F1-0709-0S Vehicle: FORD F150 POLICE RESPONDER
Description: 2021 F150 16" Wide Body Console Model year: 2021

Tools Required: = 18 mm. socket = 1/8” allen key = 5/32” allen key

Troy Products recommends reading through all installation instructions prior to installation to check all necessary parts
have been included (check against bill of materials table).

IMPORTANT NOTES

e This center console fits 7" of Troy Products face plate inserts on the slope area and 9" on the flat
section. Console allows the transfer of the USB and 12V OEM modules from dashboard.

1.) Remove OEM bolts holding the center seat/console, driver and passenger seat bolts might need to be
loosen/removed.

3.) Remove four OEM bolts holding the floor
brackets using the 18mm. socket. Remove
OEM floor brackets.

CC-21F1-0709-0S



4.) Remove/pry out OEM USB and 12V
modules from dashboard section,
unplug harnesses. Depending on the
vehicle’s trim level, the dashboard
might have been equipment with a
wiring management clip instead of the
12V. outlet, if this is the case transfer
the wiring clip to the passenger side
cutout on the center console.

5.) Transfer the OEM USB and 12V or Wiring clip modules
to center console by pressing them into their
corresponding cutout.

6.) Install Floor bracket using two of the OEM
bolts from Step 3, do not tight bolts at this
moment.

7.) Bring in center console and set it on floor bracket. Insert driver and passenger side wing panels as shown and
secure them tightly with provided #10-32 X 1/2” screws using the 1/8” allen key. Insert and connect additional
provided 12V and Dual USB outlets to passenger side wing prior securing it to console.

CC-21F1-0709-0S



8.) Install remaining of two OEM bolts on center
console front mounting points, do not tight
bolts at this moment.

9.) Using the 5/32” allen key secure center console rear mounting points to floor bracket using provided 1/4-20 X 3/4”
button head socket screws and 1/4" washers, do not tight bolts at this moment.

SONERG

10.)Adjust console to match the dashboard waterfall profile and proceed to tight down OEM bolts at console front
mounting points and to floor bracket, finally securely tight screws at console rear mount points to floor bracket.

11.)Connect OEM USB and 12V modules with their corresponding harnesses.

12.)Insert the 2” cap on access cutout of front mount point shown at Step 8.

Your installation is now complete. If you have any questions or suggestions for adding additional instructions, please call
Customer Service at (800) 700-8769.

CC-21F1-0709-0S



140 | 133HS | 81:3v0s3 NIV T35 1N 03 S
SLONOOHE ACHL 4O MOISSWREIL MELLIEM
Y  sosoaizoo 9 oo Yo e
AJd ‘ON "oMmd| 3725 THlEELN E“__D z‘_.mwnwﬂwwoﬁ_ﬂ_wm_ﬂmﬁ
NIRNa 34 SN0 VUNBAIINOD ONY AUVL3INOSd
bl DHEEWOID 1F8dEIN
| “Hdd¥ 24w 3 19WIA0 30T 3aHL
JFTOSNOD AQOH BdvONa | g " Howw avInon
3AIM 9L 0G4 1ZOT  ‘wwierd ON | swoso Sl
LEOE/ P IS L oz | [T ] TIHIM MIFEY SNOISHINIO
L uva ] {A3LID3dS ISIMIAHLO SSTINN
l 12 JVMAAYH MPY#-SO-60£0-1412-D2D| 0l
1 (35001 13MDVIg OO QH#-SO-60£0-1412-DD| 6
L | (35007) INIWQTIM DNIM JIDNISSVd [Mmd#-S0-60£0-1412-0D| 8
l (3SO0T) INFWATIM ONIM JFARA  |MMPH-SO-60£0-1412-2D| £
Z MBIDS BAUP 9| /E X ¥ # YS9 L6co-1S4-L| @
1 obo1 sjonpoid Aol O901dIMVd€E| §
8 /1 X 8# MIADS XAOL 23S HY SOE0EE-SO-1S4-L| ¥
z 01 ajpjdecnd 4 6 IVY-OV| €
4 [[sYE=Tielle =tel XY LIVE-DV| €
L INIWATIM ONISNOH MUZ-SO-60L0-1412-2D| |
ALD NOIIdI¥2S3a AIFWNN 1avd Sn_w_m__
QIAOYddY | alva NOLLI¥OS3A | ‘A28 | anoz
SNOISIAZY

| 4 € 14 G 9




PARTS

Part # Description QTY. | Picture
CC-21F1-0709-0S 2021 F150 16" WIDE BODY CONSOLE 1
CC-21F1-0709-0S-#dww DRIVER WING WELDMENT 1
CC-21F1-0709-0S-#pww PASSENGER WING WELDMENT 1
CC-21F1-0709-0S-#fb FLOOR BRACKET 1

HARDWARE
Part # Description QTY. | Picture
AC-DUALUSB DUAL USB PORT 1 ‘_sa.
L3-AP1SET DC OUTLET PLUG W/BLACK CAP 2 /

AC-CC-2CAP DOME CAP, @2 1
1-FST-06-60830 #1/4-20 X 3/4" BH SOCKET SCREW 2
1-FST-50-60800 1/4" FLAT WASHER, BLACK 2
1-FST-06-65620 #10-32 X 1/2" BH SOCKET SCREW 4

CC-21F1-0709-0S




